275398501001 B %234 AL /Front wheel assembly

F5/NO YREL/SN Name 3 BE/QTY & iE/Remark
A 275313010001 Tyre assembly 18x7-8 (solid) A S A 18X7-8(SE /) 2
A 275313010002 Tire Assembly 18x7-8 (Environment| ¥ 8 52 5% 18X7-8(3F 1R) 2 Pt
1 281213013001 Tyre 18x7-8 (solid) 5 hh18x7-8(3L ) 2
1 281213014001 Tire 18x7-8 (Environmental) 5 RE18x7-8(FF1R) 2 Pt
2 275313011001 Rim Assembly 4.33R-8 ¥ S A4.33R-8 2
3 275313511013 Left brake assembly ZHIshaR S 1
4 275313511015 Brake cable left bk P EATEES 1
5 275313521030 Wear-resisting ®45x®»35x40 it EED45xD35x40 2
6 275344520002 Mast pin (RSl 2
7 911200100002 Grease cup JB7940.1-M6x1 ;M#FIB7940.1-M6x1 2
8 910400500008 Spring wahser GB93-12 FHEHEGBI3-12 4
9 910400100008 Washer GB97.1-12-200HV S EGB97.1-12-200HV 4
10 910100300056 Bolt GB5783-M12x60-8.8 122 GB5783-M12x60-8.8 4
11 275313511014 Right brake assembly Gl 1
12 275313511016 Right brake cable Gz 1
13 275313521006 Washer ®17x11x5 BEO17x11x5 2
14 910400500006 Spring washer GB93-8 FHEEHEGBI3-8 6
15 275313521029 Brake fixing bolt il = SR E E 1R AR 8
16 910800700009 Oil Seal GB9877-FB60x80x8 B 2R M GB9877-FB60X80X8 2
17 910700600037 Bearing GB297-33010 7% GB297-33010 4
18 254198526071 Hub nut REIEs 12
19 275313521011 Hub B# 12
20 275313521010 Hub bolt REER
21 275313521005 Wheel hub cover plate BEER
22 941100100009 Screw M6x12-8.8 12£] M6x12-8.8 12
23 910300700007 Nut GB810-M48x1.5 12 FGB810-M48x1.5
24 910400900017 Lock washerGB858-48 1T EGB858-48
25 275313521004 Nut retainer 2B B




275398501002 4234t /Frame assembly

FF2/NO YREL/SN Name 3 BE/QTY & iE/Remark
1 275321511009 Instrument rack welding EREES 1
2 910400200004 Large washer GB96.1-10-200HV | KX#2[EGB96.1-10-200HV 2
3 910400500007 Spring washer GB93-10 HEHEGBI3-10 2
4 910100300035 Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 2
5 910200300018 Screw GB70.2-M6x16-8.8 12£] GB70.2-M6x16-8.8 2
6 275321511005 Welding of outer plate (lower right) [SMUIRIES (B T) 1
7 281221521091 Pad (side plate) BR(MAR) 1
8 281221521039 Side door limit vertical plate MTIBRAI AR 1
9 910400100006 Flat washer GB97.1-8-200HV EHEGBI7.1-8-200HV 5
10 910400500006 Spring washer GB93-8 HEHEGBI3-8 5
11 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 4
12 910100300020 Bolt GB5783-M8x16-8.8 122 GB5783-M8x16-8.8 3
13 281221511011 Stem seat welding WA ERR S 1
14 910100300009 Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8.8 4
15 910400500005 Spring washer GB93-6 HEHEGBI3-6 6
16 910400100005 Flat washer GB97.1-6-200HV EHEGBI7.1-6-200HV 6
17 275221521082 Bracket (upper cover right) X E(LERA) 1
18 940400400002 M8 card nut ERIEEMS 2
19 275221521081 Mounting board (connector) TR (M) 1
20 255021520100 Dial rod AT 1
21 255021520099 Insurance pin R 1
22 275221521083 Bracket (upper cover left) FE(LEERE) 1
23 910100300011 Bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8.8 2
24 910400200003 Large washer GB96.1-8-200HV KE[E GB96.1-8-200HV 4
25 275321521087 Locking tongue fixing plate BlEEER 1
26 275321521045 Latch transition bracket BIEIEST R 1
27 910300500004 Nut GB889.1-M8-10 1% FGB889.1-M8-10 2




2753985010033 THZE K %3 /Roof support and installation

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910100300052 Bolt GB5783-M12x40-8.8 122 GB5783-M12x40-8.8 10
2 910400100008 Flat washer GB97.1-12-200HV S EGB97.1-12-200HV 10
3 910400500008 Spring washer GB93-12 HEHEGBI3-12 10
4 910300100008 Nut GB6170-M12-10 1% fGB6170-M12-10 10
5 255022020003 Headlight through coil KT L& E 2
6 255022020002 Shield 1l (special-shaped tube) HiIFE_(REE) 1
7 252022020050 Rechargeable socket wire washer |FEEBIREEL BB 1
8 255022020004 Taillight output coil EBATHEE 2
9 255022020001 Protective cover | (special-shaped t|ffiF E— (R EE) 1




2753985010043K zh ¥4 16 % 4% /Drive steering system

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910200200100 Screw GB70.1-M12x40-8.8 12£] GB70.1-M12x40-8.8 2
2 910400500008 Spring washer GB93-12 HEHEGBI3-12 8
3 910400100008 Flat washer GB97.1-12-200HV S EGB97.1-12-200HV 8
4 275214010003 Cycloidal motor B&5R 1
5 910100100071 Bolt GB5782-M16x55-8.8 122 GB5782-M16x55-8.8 5
6 910400500010 Spring washer GB93-16 HEHEGBI3-16 5
7 910400100010 Flat washer GB97.1-16-200HV EHEGB97.1-16-200HV 5
8 275214010002 Gearbox mounting board welding |TEBELZERIES 1
0 275214010001 Gearbox (South Central) TIRFE(h ) 1
275214010005 Gearbox [Xinchang Hawk] TRFE (FEEE) 1
10 910100300056 Bolt GB5783-M12x60-8.8 122 GB5783-M12x60-8.8 6
920900100064 Motor (AC YDQ5-4-9200) EBH1(3 %) YDQ5-4-9200 1 %% /optional
" 255098513201 Encoder (KDS) mhE88(KDS) 1 1% /optional
920900100061 Motor (AC) JXQ-5-N BB AIL(ZFR)IXQ-5-N 1 123 /optional
271532511001 Encoder DS (fErmEAR) 1 %% /optional
12 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 6
13 910400500006 Spring washer GB93-8 HEHEGBI3-8 6
14 910400100006 Flat washer GB97.1-8-200HV [ GBI7.1-8-200HV 6
A 275215510001 Rear wheel assembly 18X7-8 (solid] /5% = A% 18X7-8(3L/0E3FR) 2 STD.
275215510002 Rear wheel assembly 18X7-8 (envir{ 5 5 A% 18X7-8(FF R E3FA) 2 134 /optional
s 255015510002 Tire 18x7-8 (solid sunrise) e RA18x7-8(SL/LEARR) 2 STD.
255015510006 Tire 18x7-8 (environmentally) 5 R518x7-8(FF R ERFA) 2 1% /optional
16 275215511001 Rims Assembly 4.33R-8 S m4.33R-8 2
17 275015520005 Nut M14x1.5 IR EM14x1.5 10
18 910200600023 Screw GB819.1-M6x12-4.8 12£]GB819.1-M6x12-4.8 2
19 275214021002 Limit plate PRI AR 1
20 275214021002 Limit plate PRI AR 1




275398501005)EAR 3 HEL /Bot tom assembly

BCE/QTY #%iE/Remark
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275398501006 i fE 7 /Battery box cover

F5/NO 4RH3/SN Name 3 BE/QTY & iE/Remark
1 275321011002 Battery box cover welding BREEES 1
2 910300100005 Nut GB6170-M6-10 12 fGB6170-M6-10 8
3 275221011016 Pressure plate welding ERES 2
4 275221021003 Decorative cover k- i 1
5 255021020046 Protective ring ® 35 HRIFE G35 1
6 910200500053 Screw GB818-M6x20-4.8 12£] GB818-M6x20-4.8 2
7 275321021023 Fixed plate EFEE R 1
8 910400500005 Spring washer GB93-6 HEHEGBI3-6 4
9 255021020071 Buffer pad ZEhEn 2
10 255021020068 Buffer pad ZEhEn 2
11 910200400019 Hexagon countersunk head screw Q<M 3L12£]GB70.3-M6x25-8. 2
12 275221011005 Hinge welding (left) REERS(E) 1
13 910100300024 Bolt GB5783-M8x30-8.8 122 GB5783-M8x30-8.8 4
14 910400500006 Spring washer GB93-8 HEHEGBI3-8 10
15 910400100006 Flat washer GB97.1-8-200HV T EGB97.1-8-200HV 10
D 16 275321011020 Handle 5021 J8UEF 1
g ol 17 275321011031 Tongue locking 502-6%8{% 1
. 18 255021020052 |Roof lock 50271 J81E 1
ﬁa / 19 910400500008 Spring washer GB93-12 HEHEGBI3-12 1
B 1 Nw 20 910400100008 |Flat washer GB97.1-12-200HV  [F#EGB97.1-12-200HV 1
2% 21 910300100008 |Nut GB6170-M12-10 #%3GB6170-M12-10 1
£l 22 910300100006 Nut GB6170-M8-10 1% GB6170-M8-10 2
23 910200500021 Screw GB818-M4x10-4.8 12£] GB818-M4x10-4.8 2
24 255021020055 Fixed plate & E R 1
25 255021020021 Handle (inside) I F(A) 1
26 255021020054 Adjusting pad B 2
27 255021020045 Seat plate EEHR 2
28 255021020043 Fixing bolt ElE 1R 4e 2
29 275221011006 Hinge welding (right) REERS () 1
30 255021010014 Joint bearing GE12E XTI HHAFGE12E 2
31 940400100053 Air spring 750N (D620) - self lockind < 3# £ 750N(D620)- B i 1




275398501006 i fE 7 /Battery box cover
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F5/NO YREB/SN Name 3 BE/QTY & iE/Remark

31 94040010003 1 Air spring 500N (D620) - self lockind <.5% #500N(D620)- B 8 1 1% %% /optional

32 940400100030 Gas spring 200N (D620) S 5EE200N(D620) 1 i3 /optional
255037510001 Seat (STD.) EE#(TRER) 1
3 255037510003 Seat (comfortable) B (RFEDY) 1
255037510004 Seat (Vibration) EERS(RREY) 1
255037510006 Seat BF7 (Vibration) [ % (F= 3 BF7-ABCDEF) 1




275398501007411171/Right door

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark

1 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 2

2 910400500006 Spring washer GB93-8 HEHEGBI3-8 2

3 910400100006 Flat washer GB97.1-8-200HV EHEGBI7.1-8-200HV 2

4 275321021039 Fixed plate & E R 1

5 910300100007 Nut GB6170-M10-10 1% fGB6170-M10-10 1

6 910400500007 Spring washer GB93-10 HEHEGBI3-10 5

7 910400100007 Flat washer GB97.1-10-200HV S FEGB97.1-10-200HV 5

8 255021020040 Tongue locking 1 BiE1 1

9 255021010009 Side door lock gt 1

10 255021010007 Limit seat welding RELEERS 1

11 910100300063 Bolt GB5783-M14x35-8.8 122 GB5783-M14x35-8.8 2

12 255021020059 Star handle ERBF 1

13 505621520041 Vent (left) BNAL(E) 1

14 505618020016 Buffer pad ZEhEn 1

15 275321010001 Side door welding (right) MINESH) 1

16 940500200016 Compound sleeve (shoulder 16x18X £ &% (/§)16x18x16-SF-1 2

17 910600100031 Cylindrical pin GB119.2-10x30 =1+ $4GB119.2-10x30 1

18 910100300037 Bolt GB5783-M10x30-8.8 122 GB5783-M10x30-8.8 4
< 19 275221021044 Adjusting pad R 1
18 20 275221011004 Hinge joint REERS 1




275398501008 £ fMI4R /Left plate

F5/NO 4RH3/SN Name 3 BE/QTY & iE/Remark
1 255021010015 Hook welding (left) HEHWERS(E) 1
2 910400100005 Flat washer GB97.1-6-200HV EHEGBI7.1-6-200HV 2
3 910400500005 Spring washer GB93-6 HEHEGBI3-6 2
4 910200500052 Screw GB818-M6x16-4.8 12£] GB818-M6x16-4.8 2
5 275321011003 Side plate welding (left) MRS (E) 1
6 505621510004 Vent (right) EXAA) 1
7 255021020060 Knob bolt Jrkaak Y 1




275398501009/ 2 /Valve cover

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 275321021001 Protective cover (under valve) ZRETE 1
2 271521011005 Support ass'y RN ERES 1
3 910200500040 Screw M6x16-4.8 12£] GB818-M5x16-4.8 4
4 910400100005 Flat washer GB97.1-6-200HV EHEGBI7.1-6-200HV 2
5 910400500005 Spring washer GB93-6 HEHEGBI3-6 2
6 255021020051 Support XE(FTE) 2
7 940801500001 M6 card nut =X iEEMe 2
8 910200500053 Screw GB818-M6x20-4.8 12£] GB818-M6x20-4.8 4




2753985010103 | HI#RK /Control panel

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 255010020009  [Spring nut M6 = 9ag 3513 10
2 255021020058 M6 nut M6 IR 2
3 275310021001 Shield (Curtis) LEiIFS(curtis) 1 #E% /optional
4 941100100009  |Bolt M6x12-8.8 12£] M6x12-8.8 19
5 256810021004  |Cover Hl=EM = 1
6 910200500040 Nut GB818-M5x16-4.8 12£] GB818-M5x16-4.8 2
7 255010020005 Front cover G 1
8 255010020006 Rear cover I=F 1




275398501011 EXEAET /Balanced reassembly

F5/NO 4RH3/SN Name 3 BE/QTY & iE/Remark
1 275223021001 Balance weight 16) THE(16) 1
2 275223021002 Electrically controlled upper cover |83 E3 1
3 281223021006 Cover bolt ERIERE 2
4 255023020006 Adjusting pad (on counterweight) [EIZEE(EIE L) 2
5 281223021007 Pad (counterweight) BiR(BELE) 2
6 910400100005 Flat washer GB97.1-6-200HV EHEGBI7.1-6-200HV 2
7 910400500005 Spring washer GB93-6 FHEEHEGBI3-6 2
8 910200500053 Screw GB818-M6x20-4.8 12£] GB818-M6x20-4.8 2
9 910100100101 Bolt GB5782-M24x100-8.8 122 GB5782-M24x100-8.8 2
10 910400500013 Spring washer GB93-24 HEREGBI3-24 2
11 255023020007 Washer ® 60x ® 25x6 B E O60xD25x6 2
12 255023020003 Adjusting pad (under counterweight] B2 (BLE T) 2




27539850101 2%% [m] 3% B K %738 /Steering mechanism and installatio

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 255015010007 Adjustable handle ENEES] 1
2 910600400015 Dowel pin GB879.1-4x30 38 14 B4 £5GB879.1-4x30 1
3 255015020025 Packing set BEE 1
4 255015020018 Washer®20xd12x8 HED20xD12x8 1
5 255015020019 Latch segment BiER 1
6 910300300006  |Nut GB6172.1-M12-05 1% fGB6172.1-M12-05 1
7 910100300057 Bolt GB5783-M12x70-8.8 122 GB5783-M12x70-8.8 1
8 255015010001 Steering column HaOEREM 1
9 255015010003 Steering wheel HRE 1
10 910600700014 Short axle GB882-6x26x1.6 fHHGB882-6x26x1.6 1
11 910600600005 Split pin GB91-1.6x10 FFO£5GB91-1.6x10 1
12 255015020002 Fixed seat & 7E 1
13 255015010005  |Adjustable lever IEREERp A= 1
14 255015020021 Screw TETIIRET 1
15 911200100004 Grease nipple JB7940.1-M10x1 ;H#F)B7940.1-M10x1 1
16 940500200016 Bushing ®16x®18x16-SF-1 £ AE(WB)D16xD18x16-SF-1 2
17 255011510003 Shaft ®16x135 HEHO16x135 1
18 910400100005  |Washer GB97.1-6-200HV B GB97.1-6-200HV 1
19 910400500005 Washer GB93-6 HEHEGBI3-6 1
20 910100300009 Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8.8 1
21 910100300036 Bolt GB5783-M10x25-8.8 122 GB5783-M10x25-8.8 4
22 910400500007  |Washer GB93-10 HEHEGBI3-10 4
23 910400100007  |Washer GB97.1-10-200HV T # B GB97.1-10-200HV 4
24 255015010004  |Support welding XERE 1
25 252015010002  [Steering gear e 1




275398501013 A {E FK 28 (3%£4%)/Corner sensor ( optional )

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 921800200014 Potentiometer EBIER 1
1 2 910200200036 Screw GB70.1-M6x20-8.8 12£] GB70.1-M6x20-8.8 2
3 275256527006 Transition sleeve TEHE 1
2 4 910200800009 Inner hexagonal flat end fastening s| R7<f F i R EIRE]GB77-M6x6-4] 2
5 910600400004 Elastic cylindrical pin straight groovd ¥ 14 R 1T fH B {5 5 8UGB879.1-3x1 1
3 6 910400500005 Spring washer GB93-6 HEHEGBI3-6 2
= 4 7 275256527004 Potentiometer fixing plate EBfiI=s E E R 2
8 910300100007 Nut GB6173-M10x0.75-10 12 fGB6173-M10x0.75-10 1
9 275256527002 Bearing sleeve XEE 1
> 10 940500100055 Compound sleeve ® 12x ® 16x16-4 & &ED12xP16x16-SF-1 1
6 11 275256527003 Connecting shaft T 1 1
, 7 12 910401300003 |Shaft elastic ring GB894.1-12 I8 1 P EIGB894.1-12 1
8 13 275256527005 Angle sensing gear EAERAR 1
14 910300500005 Nut GB889.1-M10-10 12 f#GB889.1-M10-10 1
10

11




275398501014 8F M1 A2 223 /Lifting motor and installation

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910100100035 Bolt GB5782-M10x60-8.8 122 GB5782-M10x60-8.8 2
2 255032520002 Washer ® 40x ® 11x4 BEOA0xD11x4 4
3 255032520001 Strengthening sleeve ® 13x ® 10.5{ M58 E D13xP10.5x32 4
4 255032520003 Damping pad Bk 8
s 920900100062 Motor (AC) JXQD-8.6-3R EBH1(ZE)IXQD-8.6-3R 1

25509853253 Encoder IpiE 2R (WN) 1
6 275232521003 Washer ® 40x ® 20x10 H B 040xD20x10 4
7 910400500007 Spring washer GB93-10 FHEHEGBI3-10 6
8 910400100007 Flat washer GB97.1-10-200HV A EGB97.1-10-200HV 6
9 910300100007 Nut GB6170-M10-10 1% fGB6170-M10-10 4
10 275223511006 Gear pump (right-handed) WER(BTE) 1
11 910100300037 Bolt GB5783-M10x30-8.8 122 GB5783-M10x30-8.8 2




2753985010154 3) 8584\ /Foot brake control

FF2/NO 4RH3/SN Name 3 BE/QTY & iE/Remark
A 275211511004 Foot brake assembly RN 0 2 A 1 ‘Aa&/nc.1-19
1 A Bolt GB5783-M10x30-8.8 122 GB5783-M10x30-8.8 2
2 A Flat washer GB97.1-10-200HV S EGB97.1-10-200HV 2
3 A Spring washer GB93-10 FHEHEGBI3-10 2
4 A Nut GB6170-M10-10 1% fGB6170-M10-10 2
5 275211511003 Brake pump assembly LFIER Y 1
6 A Foot brake support welding R RS ) 1
7 A Nut GB6170-M8-10 1% fGB6170-M8-10 1
8 A Bolt GB5783-M8x35-8.8 122 GB5783-M8x35-8.8 1
9 A Pedal (rubber) BAR(RER) !
10 A Brake pedal welding = BiRES 1
11 A Pull spring & 1
12 A Pin shaft i 1
13 A Compound sleeve (with shoulder) |£ &E(%/E)®20x®23x21.5-SF-1 2
14 A Limit plate PRI AR 1
15 A Flat washer GB97.1-6-200HV EHEGBI7.1-6-200HV 2
16 A Spring washer GB93-6 FHEEHEGBI3-6 2
17 A Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8.8 2
18 A Buffer pad 2R 1
19 A Pin FFO45GB91-2.5x16 1




275398501016 HIHIzhasEEIE ¥ /Foot brake control line

R E/NO YRTB/SN Name £ WrE/QTY  %&:/Remark
1 275011520020 Brake oil cup LaPINEEERN 1
2 910400500006 Spring washer GB93-8 FEZ B GBI3-8 7
3 910400100006  |Flat washer GB97.1-8-200HV T # B GBI7.1-8-200HV 7
4 910300100006  |Nut GB6170-M8-10 2 F3GB6170-M8-10 3
5 911000600001  |Throat hoop QC / T 390-T 11-14) |M&E#EQC/T390-(11-14) 2
6 A PE hose ® 8x @ 11 PERE O8xD11 1
7 275011510001 Hydraulic pipe welded 1 BENEESL 1
8 275011520021 Nozzle cone seat EERE 4
9 275011510002 Hydraulic pipe welding 2 BENERS?2 1
10 910100300024 Bolt GB5783-M8x30-8.8 1%$2GB5783-M8x30-8.8 1
11 275011520019 Joint (three-way joint 5-3xM10x1)  [#E3L(=18)5-3xM10x1 1
12 910800900006 Combined washer JB982-10 HE#E)B982-10 4
13 275011520017 Hinge bolt M10x1x22 RIFERM10x1x22 2
14 275011510007 Hydraulic pipe assembly (double hir{i& & & & % (W EX90°)5-L400 1
15 910100300023 Bolt GB5783-M8x25-8.8 1%$2GB5783-M8x25-8.8 7
16 275311521014 Bending plate ER 1




27539850101 7= ZE#3#4 /Hand brake control

F5/NO 4RH3/SN Name 3 BE/QTY & iE/Remark
1 910100300014 Bolt GB5783-M6x35-8.8 122 GB5783-M6x35-8.8 4
2 281212010002 Hand brake FHlshas 1
3 910400100005 Flat washer GB97.1-6-200HV EHEGBI7.1-6-200HV 4
4 910400500005 Spring washer GB93-6 HEHEGBI3-6 4
5 910300100005 Nut GB6170-M6-10 1% GB6170-M6-10 4




275398501018 £ F& % [aiF 4\ (= BX)/Multiple directional control valve (bigeminy)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910400100007 Flat washer GB97.1-10-200 hv S EGB97.1-10-200HV 6
2 910400500007 Spring washer GB93-10 HEHEGBI3-10 6
3 910100300036 Bolt GB5783 M10x25-8.8 122 GB5783-M10x25-8.8 4
4 281224513002 Two multiway valve (ZSX solenoid | = BXZ% B i (ZSXEB 14 1R) 1
5 255024510009 With trunnion ® 16 x168 T EH0O16x168 1
6 910400100005 Flat washer GB97.1-6-200 hv EHEGBI7.1-6-200HV 9
7 910400500005 Spring washer GB93-6 HEHEGBI3-6 7
8 910100300009 Bolt GB5783 M6x12-8.8 122 GB5783-M6x12-8.8 5
9 255024520023 Handle ball (tilt) FHRBR(AY) 1
10 255024520022 Handle ball (lifting) FHIK(EETT) 1
11 275324511005 Joystick welding (tilt) EMUATIES (R 1
12 275324511004 Joystick welding (lifting) ZNPITIES (REF) 1
13 255024520065 sheath FE 2
7 14 940500100006 Composite set ® 16 x ® 18 x15 - SH & EED16xD18x15-SF-1 4
15 275324521018 Joystick connection plate R UATERER 2
16 941100800001 Pin B4.75 x20 - c1B fHHB4.75x20-c1B 4
17 910600600011 Cotter pin GB91-2 x12 FFO%5GB91-2x12 4
18 255024520027 Support (travel switch) KEATEFX) 2




275398501019 2 F& 36 [a] iF] #£ 4L (= BX)/Multiple directional control valve (trigeminy)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910400100007 Flat washer GB97.1-10-200 hv S EGB97.1-10-200HV 6
2 910400500007 Spring washer GB93-10 HEHEGBI3-10 6
3 910100300036 Bolt GB5783 M10x25-8.8 122 GB5783-M10x25-8.8 4
4 281225013002 Three multiway valve (ZSX solenoid| = BX 2% % i (zSXEB 14 17) 1
5 255024510009 With trunnion ® 16 x168 T EH0O16x168 1
6 910400100005 Flat washer GB97.1-6-200 hv EHEGBI7.1-6-200HV 9
7 910400500005 Spring washer GB93-6 HEHEGBI3-6 7
8 910100300009 Bolt GB5783 M6x12-8.8 122 GB5783-M6x12-8.8 5
9 255025020002 Handle ball (with 1) FiREK(EEL) 1
10 255024520023 Handle ball (tilt) FHRBR(RY) 1
11 255024520022 Handle ball (lifting) FHIK(EETT) 1
12 275325011006 Joystick welding (with 1) 2HUTES(ERL 1
13 275324511005 Joystick welding (tilt) EMUATIRS (R 1
14 275324511004 Joystick welding (lifting) 2RSS (REF) 1
15 255024520065 sheath FE 3
16 940500100006 Composite set ® 16 x ® 18 x15 - SH & EED16xP18x15-SF-1 6
17 275324521018 Joystick connection plate R MATERER 3
18 941100800001 Pin B4.75 x20 - c1B fHHB4.75x20-c1B 6
19 910600600011 Cotter pin GB91-2 x12 FFO%GB91-2x12 6
20 271523520007 Connector (locking bend) 10-M20X 133 (B{E Z)10-M20x1.5-M14x1.5{ 1
21 271523520008 Connector (locking bend) 10-M20X 133k (B{E Z)10-M20x1.5-M14x1.5{ 1
22 255024520027 Support (travel switch) KEATEFX) 3




275398501020 % B 36 [ i 2 4 (EH BX) /Multiple directional control valve(four)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910400100007 Flat washer GB97.1-10-200 hv S EGB97.1-10-200HV 6
2 910400500007 Spring washer GB93-10 HEHEGBI3-10 6
3 910100300036 Bolt GB5783 M10x25-8.8 122 GB5783-M10x25-8.8 4
4 281225513002 Four multiway valve (ZSX solenoid \ I 5x 2% i 1) (zSX BB i i) 1
5 255024510009 With trunnion ® 16 x168 T EH0O16x168 1
6 910400100005 Flat washer GB97.1-6-200 hv EHEGBI7.1-6-200HV 9
7 910400500005 Spring washer GB93-6 HEHEGBI3-6 7
8 910100300009 Bolt GB5783 M6x12-8.8 122 GB5783-M6x12-8.8 5
9 255025520002 Handle ball (with 2) FiREK(EE2) 1
10 255025020002 Handle ball (with 1) FiREK(EEL) 1
11 255024520023 Handle ball (tilt) FHIBR(RY) 1
12 255024520022 Handle ball (lifting) FHIK(EETT) 1
13 275325511007 Joystick welding (belong to 2) 2UTES(ER2) 1
14 275325011006 Joystick welding (with 1) 2HUTES(ERL 1
15 275324511005 Joystick welding (tilt) EMUATES (R 1
16 275324511004 Joystick welding (lifting) 2RSS (REF) 1
17 255024520065 Sheath FE 4
18 940500100006 Composite set ® 16 x ® 18 x15 - SH & EED16xP18x15-SF-1 8
19 275324521018 Joystick connection plate R UATERER 4
20 941100800001 Pin B4.75 x20 - c1B fHHB4.75x20-c1B 8
21 910600600011 Cotter pin GB91-2 x12 FFO£HGB91-2x12 8
22 271523520007 Connector (locking bend) 10-M20X 133K (B Z)10-M20x1.5-M14x1.5{ 2
23 271523520008 Connector (locking bend) 10-M20X 133 (B{ZE Z)10-M20x1.5-M14x1.5{ 2
24 255024520027 Support (travel switch) KEATEFX) 4




275398501021 [£ % %t /hydraulic system

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 275223511001 Connector (locking bend) 8-G1/2-M{#&3L (B{E Z)8-G1/2-M16x1.5-60° 2
2 275323521006 Hydraulic pipe assembly (45°)8-L20]i& & & £\ 5(45°)8-L2040-15C-60° 1
3 275323521007 Hydraulic pipe Assembly (straight)8{i& & & &\ % (1E)8-L2040-15C-60° 1
4 275323521004 Hydraulic Pipe Assembly (90°)6-L11)i%& & & /2/%(90°)6-L1180-15C-60° 1
5 275323521005 Hydraulic pipe assembly (90°)8-L11{i& &% £ 5(90°)8-L1100-15C-60° 1
6 252123520005 Hydraulic Pipe Assembly (90°)6-L45 & & & £ (90°)6-L450-15C-60° 1
7 255023520016 Hydraulic Pipe Assembly (90°)6-L34 & & & £ (90°)6-L340-15C-60° 1
8 275323521001 Hydraulic pipe assembly (ex)6-L550|i& & & &\ i (5)6-L550-15C-60° 2
9 255023520019 Connector (straight)8-G1/4- M16X1)#&3L(1E)8-G1/4-M16x1.5-60° 2
10 255023520007 Connector (straight)6-G1/4- M14X1|#E3L(&)6-G1/4—M14x1.5-60° 2
11 255023510012 Connector (tee) 7-2XM14X1.5-M16]#&3L(=3&)7-2xM14x1.5-M16x1.5- 2
12 275223521001 Hose (oil suction) BRE (M) 1
13 911000600006 Hose hoops QC/T390 - (40-45) M&fiEQC/T390-(40-45) 2
- 14 256523520005 Hydraulic Pipe Assembly (90°)13-L7i& &2 £ 5(90°)13-L720-25C-60° 1
\ 3 15 900200401001 Qil return hose 23x5 B E23x5 2000
Y55 16 911000600003 Hose hoops QC/T390 - (22-26),  |M&fEQC/T390-(22-26) 2
17 900200401003  |Oil return hose 35x5 B AR & 3555 240
Y o 18 911000600004 Hose hoops QC/T390 - - 38 (34)  |ME$EQC/T390-(34-38) 2
B 19 275323511002 Multi-way valve inlet pipe welding |ZBRRHANERS 1
& 20 255023510003  |Connector (locking bend)6-G1/4- M{$#3kL (81 Z)6-G1/4-M14x1.5-60° 1
21 255023510008 Connector (lock bend) 11-M20X1.5{#3L(B{E Z)11-M20x1.5-0 1
22 255023510007 Connector (locking bend) 10-M20X 133 (B{ZE Z)10-M20x1.5-M16x1.5{ 4
23 255044020151 Connector (locking bend) 12-2XM24 3L (B{E Z)12-2xM22x1.5-60° 1
24 275223511006  |Gear pump (right) KR (GTE) 1
25 253523520015 Connector (lock bend) 16-M24X1.5{#3L (B Z)16-M24x1.5-0 1
26 255023520030 Connector (straight) 12-2XM22X1.5{#% 3L (E)12-2xM22x1.5-60° 2
27 281223521007 Connector (straight) 6-M12X1.5-M14#&3L(E)6-M12x1.5—M14x1.5-60° 1
28 271523520007 Connector (locking bend) 10-M20X 13 (B Z)10-M20x1.5-M14x1.5{ 1
29 271523520008 Connector (locking bend) 10-M20X 13K (B{E Z)10-M20x1.5-M14x1.5{ 1
30 255044020122 Connector (straight) 12-M20X1.5-M]#%3L(1&)12-M20x1.5-M22x1.5-60° 1
31 255023510002 Joint (steering bend) 16-M22X1.5 - {#&3L (5 [@Z)16-M22x1.5-025 1




275398501022 TfEH R3S B 2 %23 /Working tank and installation

F5/NO 4RH3/SN Name 3 BE/QTY & iE/Remark
1 275019020004 Gasket 180 x 120 x 1.5 Z 1 #180x120x1.5 1
2 910400100006 Flat washer GB97.1-8-200HV EHEGBI7.1-8-200HV 8
3 910400500006 Spring washer GB93-8 HEHEGBI3-8 8
4 910100300020 Bolt GB5783-M8x16-8.8 122 GB5783-M8x16-8.8 8
5 275019010003 Ventilation screw plug ® 37 BSIRE37 1
6 275319010001 Cover board welding (fuel tank) EWRES(RA) 1
7 255019010004 Mesh filter WU63x100 M= IR EIWU63x100 1
8 255019020015 Oil discharge plug M20x1.5 B ZEM20x1.5 1
9 910800900002 Combined washer JB982-22 HEHE)B982-22 1




275398501023 %% X /Fork

FFE/NO {RID/SN Name &7 BE/QTY %k Remark
940100100001 Hook Type 1I A forks 100 x 35 x 92{#£f4 IT AR £¥ ¥ 100x35x920 2 @&/ Inc.1-2
940100100002 Hook type II A forks 100x35x950 |[#E£5 I A% 55 ¥ 100x35x950 2 @&/ Inc.1-2
940100100003 Hook Type 1I A forks 100 x 35 x 10[#E#5 IT AZ4 7 ¥ 100x35x1070 2 @&/ Inc.1-2

A 940100100004 Hook Type 1I A forks 100 x 35 x 11{#£f3 ITAZ! 51 X 100x35x1150 2 @&/ Inc.1-2
940100100005 Hook Type 1I A forks 100 x 35 x 12{#£3 ITAZ! 51 ¥ 100x35x1220 2 @&/ Inc.1-2
940100100006 Hook Type 1I A forks 100 x 35 x 13|#E#5 T AZY 7 ¥ 100x35x1370 2 @&/ Inc.1-2
940100100007 Hook Type 1I A forks 100 x 35 x 15{#£3 ITAZ! 51 ¥ 100x35x1520 2 @&/ Inc.1-2

1 A Fork body BXIEF 2

2 253098514101 Raising and selling assembly RESR 2




275398501024 [JZ2 (4pE[742) /Mast (standard mast)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark

1 910401300016 Circlip GB894.1-30 e 3% 14 4 Bl GB894.1-30 4

2 940200300048 Composite roller ® 79.1 = 45.3-49.3 £ &R 1079.10-range=45.3-49.3( 4
275344012001 Mast 2500 A 12RIRE(2500) 1 H=2500
275344012002 Mast 2700 A 12RIZE(2700) 1 H=2700
275344012003 Mast 3000 A 12R42 5 (3000) 1 H=3000
275344012004 Mast 3300 A 12RIZE(3300) 1 H=3300

3 275344012005 Mast 3500 AR E(3500) 1 H=3500
275344012006 Mast 3700 A 1Z2RIZE(3700) 1 H=3700
275344012007 Mast 4000 A 12R42 5 (4000) 1 H=4000
275344012008 Mast 4300 AI1Z2RIZ 5 (4300) 1 H=4300
275344012009 Mast 4500 A 12RIR 5 (4500) 1 H=4500
275344012010 Mast 5000 AR5 (5000) 1 H=5000

4 910100300056 Bolt GB5783-M12x60-8.8 122 GB5783-M12x60-8.8 4
910400500008 Washer GB93-12 HEHEGBI3-12 4

6 252044010030 Axle ®30x70 T EH#030x70 4
275344011001 Mast 2500 4\ 7122185 (2500) 1 H=2500
275344011002 Mast 2700 #1221 E(2700) 1 H=2700
275344011003 Mast 3000 4\ 7]1Z21E5(3000) 1 H=3000
275344011004 Mast 3300 #7221 5(3300) 1 H=3300

. 275344011005 Mast 3500 4\ 7J1Z2 I8 5(3500) 1 H=3500
275344011006 Mast 3700 #2218 5(3700) 1 H=3700
275344011007 Mast 4000 4\ 712218 5 (4000) 1 H=4000
275344011008 Mast 4300 #7228 5 (4300) 1 H=4300
275344011009 Mast 4500 #7122 I8 5 (4500) 1 H=4500
275344011010 Mast 5000 4\ 7J1Z2IE 5 (5000) 1 H=5000




27539850102553 X Z2(45 £ 7128) /Fork carrier (standard mast)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 275340511001 Block shelf soldering (970x990) HBRZRS (1 970x990) 1
2 910400100009 Flat washer GB97.1-14-200HV S EGB97.1-14-200HV 8
3 910400500009 Spring washer GB93-14 HEREGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 122 GB5783-M14x30-8.8 8
5 910401300018 Shaft elastic ring GB894.1-35 PR 58 M 4B GB894.1-35 4
6 940200300007 Compound roller ® 78.3-range 45.3| & &R ¥ 178.3-range=45.3-49.3 4
7 275338011001 Fork frame welding standard mast) |52 X 24 & (Z R A& 15R) 1




275398501026i 122 #EF & BE (F5 EE1122) /Mast lifting pipeline (standard mast)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 921600400001 Zipper 4x250 $L#54x250 4
Bg 2 921600400003 Zipper P-N156-00646 L5 (7 H1)P-N156-00646 4
x
i 3 255044020118 Joint (three-way) #EL (=) 3
% 4 254144020038 Joint (three-way) #EL(=a8) 1
: 5 257344529004 Hydraulic pipe assembly 12-L310-24i& £ & &\ % (18)12-L310-25C-60° 1
I == 6 275344019002 Speed limiting valve right Angle con|BR:&E B Bk 1
9N 7 910800100015 O - inner 19x2.65 Of4E-N19x2.65 1
" 8 275044010057 Speed limiting valve XSF-F16L-30 |FRiREXSF-F16L-30 1
9 284044020059 Hydraulic pipe assembly(90°)15-L8 & & & &£\ 5(90°)15-L850-25C-60° 1
=]
=rfi[] i
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275398501027 FHEL (454 ]148)/Lifting tank (standard mast)

FF2/NO 4RH3/SN Name 2% BeR/QTY  %VE/Remark
272544014002 Lifting chain LH1044-109 FEFHHESRLH1044-109 2 H=2500
275344014001 Lifting chain LH1044-113 FCFHEESRLH1044-113 2 H=2700
275344014002 Lifting chain LH1044-119 FCFHHESRLH1044-119 2 H=3000
272544014005 Lifting chain LH1044-125 FCFHEESRLH1044-125 2 H=3300
A 275344014003 Lifting chain LH1044-129 FEFHHESRLH1044-129 2 H=3500
275344014004 Lifting chain LH1044-133 FCFHEESRLH1044-133 2 H=3700
275344014005 Lifting chain LH1044-141 FEFHHESRLH1044-141 2 H=4000
> 272544014009 Lifting chain LH1044-147 AL FHHESRLH1044-147 2 H=4300
%\32 275344014006 |Lifting chain LH1044-151 A FHEESRLH1044-151 2 H=4500
13 275344014007 Lifting chain LH1044-161 REFEERLH1044-161 2 H=5000
é\ 275344016001  |Cylinder(H=2500) JREL(L)D32xD40x1245 2 H=2500
‘%\34 275344016002  |Cylinder(H=2700) SREL(L)D32xD40x1345 2 H=2700
$\35 275344016003  |Cylinder(H=3000) SREL(L)D32xD40x1495 2 H=3000
M6 275344016004  [Cylinder(H=3300) SHEL(L)D32xD40x1645 2 H=3300
R 275344016005  |Cylinder(H=3500) JREL(L)D32xD40x1745 2 H=3500
% 275344016006  |Cylinder(H=3700) SREL(L)D32xD40x1845 2 H=3700
275344016007  |Cylinder(H=4000) SREL(L)D32xD40x1995 2 H=4000
275344016008  |Cylinder(H=4300) JREL(L)D32xD40x2145 2 H=4300
275344016009  |Cylinder(H=4500) JREL(L)D32xD4A0x2245 2 H=4500
TT 5 275344016010 | Cylinder(H=5000) SHEL(L)D32xD40x2495 2 H=5000
275344017001  |Cylinder(H=2500) JREL(R)D32xD40x1245 2 H=2500
275344017002 |Cylinder(H=2700) JREL(R)D32xD40x1345 2 H=2700
@ 275344017003  |Cylinder(H=3000) JREL(R)D32xD40x1495 2 H=3000
275344017004  |Cylinder(H=3300) JREL(R)D32xD40x1645 2 H=3300
275344017005  |Cylinder(H=3500) JREL(R)D32xD40x1745 2 H=3500
275344017006  |Cylinder(H=3700) JREL(R)D32xD40x1845 2 H=3700
275344017007 Cylinder(H=4000) JREL(R)D32xD40x1995 2 H=4000
275344017008  |Cylinder(H=4300) JREL(R)D32xD40x2145 2 H=4300
275344017009  |Cylinder(H=4500) JREL(R)D32xD40x2245 2 H=4500
275344017010  |Cylinder(H=5000) JREL(R)D32xD40x2495 2 H=5000

C 254198510001 Seal kits(standard mast lifting cylind| 2 £ SR G (TRE] 1 2RREFA ) 2




275398501027 FHEL (454 ]148)/Lifting tank (standard mast)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 940200500014  [Chain wheel bearing780307-®90Xd] 5% % H#17%780307-OI0XD35X21 2
2 910401300016  |Circlip GB894.1-30 e 3% 14 R4 Bl GB894.1-30 2
3 910100300051 Bolt GB5783-M12x35-8.8 122 GB5783-M12x35-8.8 2
4 910400500008 Washer GB93-12 HEHEGBI3-12 2
5 A Split pin 2x3 FFO%H 2x32 2
6 A LH1044 chain LH1044 4R = B 2
7 A Chain pin SR A 4
8 A Joint KimEL 2
9 A Split pin 3.2x30 FFO %5 3.2x30 2
T8 10 A Nut M16x1.5 BREEFM16x1.5 2
%’\33 11 A Nut M16x1.5 B2 AEM16x1.5 2
§\34 12 A Joint EimiEsk 2
+\35 13 254144020060 Fixing ring U IR12 057 2
%\36 14 254144020061 shield e 2
15 254144020062 Fixing seat & 7E 2
) 37 16 910400100006  |Washer GB97.1-8-200HV B GRI7.1-8-200HV 4
17 910400500006 Washer GB93-8 HEHEGBI3-8 4
18 910300100006  [Nut GB6170-M8-10 12 fGB6170-M8-10 4
L1 19 910300100007  |Nut GB6170-M10-10 #2fGB6170-M10-10 2
20 910100300038 Bolt GB5783-M10x35-8.8 122 GB5783-M10x35-8.8 2
21 910400500007 Washer GB93-10 HEHEGBI3-10 6
@ 22 910100400002  |Bolt GB5786-M10x1.25x20-8.8 124#2GB5786-M10x1.25x20-8.8 2
23 A Piston rod EEN 1
24 A Adjusting bushing ©35.5x®44xL1 [EAZEED35.5x®44xL1 1
25 A Circlip W24 E 1
26 A Bearing D45x8(t=2.5) XA DA5SX8(t=2.5) 1
27 A Catch35x45x3 4/ 35x45x3 1
28 A Seal ring 45x35x6 LAZHE 1
29 A Piston rod EE 1
30 A Copper bushing fHE 1
31 A Circlip W24 E 1




275398501027 FHEL (454 ]148)/Lifting tank (standard mast)

FF2/NO {RTB/SN Name 2% BeR/QTY  %VE/Remark
32 A Dust ring RN 1
33 A Seal ring AT E 1
34 A Guide sleeve S[mE 1
35 A O ring OB+ 1
36 A Bearing 3530 %3530 1
/2 g 37 A Cylinder EIIK 1
B
B\
amﬂﬂ . T2
Eris N Ty
- TT 3
13}{"‘7 3\32 +\35
11— Ty %\36
4 \
i 37
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2753985010281 7% 23 K & 1% 22 2% (¥ FE1122)/Side shifter and pipeline installation (standard mast)

12

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark

1 910100100054 Bolt GB5782-M12x80-8.8 122 GB5782-M12x80-8.8 1

2 910400500008 Spring washer GB93-12 HEHEGBI3-12 1

3 910400100008 Flat washer GB97.1-12-200HV S EGB97.1-12-200HV 1

4 255030520022 Bushing ® 22x ® 13x56 HED22xD13x56 1

5 255030520021 Pulley ® 110x27 (single slot) B D110x27 (1) 2

6 910400200005 big Washer GB96.1-12-200HV KEEGB96.1-12-200HV 2

7 910200200062 ScrewGB70.1-M8x45-8.8 12£] GB70.1-M8x45-8.8 6

8 910400500006 Washer GB93-8 HEHEGBI3-8 4

9 910400100006 Washer GB97.1-8-200HV T # B GB97.1-8-200HV 4

10 255028520035 Pipe press fixedly piank BHRZHR 4

11 255028520034 Rubber pipe lump RERBTE R 8
275231029010 Hydraulic pipe assembly ( 10-L3040|i#%& & & & 5%(1&)10-L3040-15C-60° 2 H=2500
255031020013 Hydraulic pipe assembly ( 10-L3180|i%& % & &\ 4% (1&)10-L3180-15C-60° 2 H=2700
254128520040 Hydraulic pipe assembly ( 10-L3500|i#% & & & 5%(1&)10-L3500-15C-60° 2 H=3000
255028520061 Hydraulic pipe assembly ( 10-L3920|i%& & & &\ 5% (&) 10-L3920-15C-60° 2 H=3300

0 252130520702 Hydraulic pipe assembly ( 10-L4015|i#& &2 & 5%(1&)10-L4015-15C-60° 2 H=3500
281227511002 Hydraulic pipe assembly ( 10-L4200|i#% &2 & 5%(1&)10-L4200-15C-60° 2 H=3700
275228011001 Hydraulic pipe assembly ( 10-L4650|i#& & & &\ 5% (& )10-L4650-15C-60° 2 H=4000
281227511005 Hydraulic pipe assembly ( 10-L4900|i#% & & = 5% (& )10-L4900-15C-60° 2 H=4300
281228011003 Hydraulic pipe assembly (10-L54004 % %2 2 5% (1&)10-L5400-15C-60° 2 H=4500
281227511008 Hydraulic pipe assembly ( 10-L5950|i#% & & & 5% (1&)10-L5950-15C-60° 2 H=5000

13 255029020024 Splice 8-2xM16x1.5-60%d 3L (BIEE)8-2xM16x1.5-60%d 4

14 254127520001 Mounting plate TEIR 2

15 910200200057 ScrewGB70.1-M8x20-8.8 12£] GB70.1-M8x20-8.8 2
255030520007 Hydraulic pipe assembly ( 10-L3840|i#%& & & & 5% (1&)10-L3840-15C-60° H=2500
256529020902 Hydraulic pipe assembly ( 10-L3980|i#% & & 2 5% (& )10-L3980-15C-60° H=2700
281227511003 Hydraulic pipe assembly ( 10-L4300|i#% %2 & 5%(1&)10-L4300-15C-60° H=3000

16 275227511002 Hydraulic pipe assembly ( 10-L4700|i%& & & &\ 5% (1&)10-L4700-15C-60° H=3300
255028520063 Hydraulic pipe assembly ( 10-L4820|i#%& & & & 5%(1&)10-L4820-15C-60° H=3500
281227511005 Hydraulic pipe assembly ( 10-L4900|i#% & & & 5% (& )10-L4900-15C-60° H=3700
281228011003 Hydraulic pipe assembly ( 10-L5400| % & & 2 5% (& )10-L5400-15C-60° H=4000




2753985010281 7% 23 K & 1% 22 2% (¥ FE1122)/Side shifter and pipeline installation (standard mast)

12

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
281228011004 Hydraulic pipe assembly ( 10-L5700|i#% &2 & 5%(1&)10-L5700-15C-60° H=4300
16 281228011005 Hydraulic pipe assembly ( 10-L6150|i%& & & & 5% (&) 10-L6150-15C-60° H=4500
256028020009 Hydraulic pipe assembly ( 10-L6600|i#% & & & 5% (& )10-L6600-15C-60° H=5000




275398501029 7188 (—HK A HHEH) /Mast (two stage full free)

FE/NO RTB/SN Name 27 BCE/QTY #%iE/Remark
1 910401300018  |Circlip GB894.1-35 P 33 14 4 Bl GB894.1-35 4
2 940200300047 Composite roller ® 78.8 = 52.5-56.59 & & A 1®78.80-range=52.5-56.5 4
275343512001 Inner mast 2500 R 1224& & (2500) 1 H=2500
275343512001 Inner mast 2700 R 12R4E & (2700) 1 H=2700
275343512001 Inner mast 3000 M 12248 & (3000) 1 H=3000
3 275343512001 Inner mast 3300 R 1224E 5 (3300) 1 H=3300
275343512001 Inner mast 3500 A28 & (3500) 1 H=3500
275343512001 Inner mast 3700 R 12R4E & (3700) 1 H=3700
275343512001 Inner mast 4000 R 12248 & (4000) 1 H=4000
4 910100300035 Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 2
910400500007 Washer GB93-10 HEHEGBI3-10 2
6 255044010057 Axle ®30x82 B H#D30x82 2
275343511001 Outer mast 2500 S 71ZRIE S (2500) 1 H=2500
275343511001 Outer mast 2700 S 71ZRIE 5 (2700) 1 H=2700
275343511001 Outer mast 3000 S 71242 5(3000) 1 H=3000
7 275343511001 Outer mast 3300 71212 5(3300) 1 H=3300
275343511001 Outer mast 3500 S 71ZIEE(3500) 1 H=3500
275343511001 Outer mast 3700 S 71ZIEE(3700) 1 H=3700
275343511001 Outer mast 4000 S} 712242 5(4000) 1 H=4000




2753985010305 X 22 (—=HK4eHH) /Fork carrier (two stage full free)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 275340511001 Block shelf soldering (980x990) HBRZRS (1 970x990) 1
2 910400100009 Flat washer GB97.1-14-200HV S EGB97.1-14-200HV 8
3 910400500009 Spring washer GB93-14 HEREGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 122 GB5783-M14x30-8.8 8
5 910401300018 Shaft elastic ring GB894.1-35 PR 58 M 4B GB894.1-35 4
6 940200300007 Compound roller ® 78.3-range 45.3| & &R ¥ 178.3-range=45.3-49.3 4
7 275338012001 Fork frame welding (two stage full ff 52 X2 S (Z R BHI1ZR) 1




275398501031/ 122 EF & I8 (= 2k = EH HH)/Mast lifting pipeline (two stage full free lift)
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FF2/NO 4RH3/SN Name 3 BE/QTY & iE/Remark

1 282323520003 Joint 12-2xM22x1.5-24° B SL(BIEE)12-2xM22x1.5-24° 1
2 275343519501 Hydraulic pipe L=1200 BEMNERSL=1200 1 H=2500
2 275343519502 Hydraulic pipe L=1400 BEMNE RS L=1400 1 H=2700
2 275343519503 Hydraulic pipe L=1600 BEMNE RS L=1600 1 H=3000
2 275343519504 Hydraulic pipe L=1850 BENERSL=1850 1 H=3300
2 275343519505 Hydraulic pipe L=2190 BENERSL=2190 1 H=3500
2 275343519506 Hydraulic pipe L=2475 BENE RS L=2475 1 H=3700
3 910300100005 Nut GB6170-M6-10 1% GB6170-M6-10 1 H=4000
4 910400500005 Spring gasket GB93-6 HEHEGBI3-6 1
5 910400100005 Flat gasket GB97.1-6-200HV 2B GB97.1-6-200HV 1
6 951000100003 Hose clamp YGE wrap glue 15 BERYGEAR15 1
7 910200200036 Screw M6X20-8.8 12£] GB70.1-M6x20-8.8 1
8 263044020037 Hydraulic hose assembly 15-L425-2| /&£ & &\ 5% (1E)15-1425-25C-60° 1
8 255044520068 Hydraulic hose assembly 15-L450-2| /& £ & &\ 5% (& )15-L450-25C-60° 1
8 254143529501 Hydraulic hose assembly 15-L480-2|/& £ & &\ 5% (& )15-1480-25C-60° 1
8 254143529502 Hydraulic hose assembly 15-L510-2|/& £ & &\ 5% (1&)15-1510-25C-60° 1
8 254143529503 Hydraulic hose assembly 15-L560-2|/& & & &\ 5% (& )15-L560-25C-60° 1
8 275244019003 Hydraulic hose assembly 15-L.345-2| /& £ & &\ 5% (& )15-1345-25C-60° 1
9 255043520022 Joint 2-M27x2-M22x1.5 B SL(BIEE)2-M27x2-M22x1.5 1

13 10 254144020038 Joint #L(=8) !
11 275344019002 Speed limiting vavle right Angle PR E AL 1
12 275244019005 Speed limit valve XSF-F16L-30 PR 3 BIXSF-F16L-30 1
13 255044020013 Hydraulic hose assembly (45°)15-L7i& & & /&4 %(135°)15-L740-25C-60° 1




2753985010324 F FEMET (= k42 B M) /Short lifting cylinder (two stage full free)

FF2/NO 4RH3/SN Name 2% BeR/QTY  %VE/Remark
254143510060 Lifting chain LH1266-65 A FHHESRLH1266-65 2 H=2500
254143510061 Lifting chain LH1266-71 FEFHHESRLH1266-71 2 H=2700
254143510062 Lifting chain LH1266-79 A FHHESRLH1266-79 2 H=3000
254143510063 Lifting chain LH1266-87 FCFHHESRLH1266-87 2 H=3300
A 254143510064 Lifting chain LH1266-93 A FHHE5RLH1266-93 2 H=3500
B 254143510065 Lifting chain LH1266-97 AT HESRLH1266-97 2 H=3700
X 254143510066 Lifting chain LH1266-105 FCFHEE5%LH1266-105 2 H=4000
ZIE 254143510067 Lifting chain LH1266-113 FEFHEESRLH1266-113 2 H=4300
= 3 _ 254143510068 [Lifting chain LH1266-119 A IESRLH1266-119 2 H=4500
4@ ‘r S@ 254143510069 Lifting chain LH1266-133 I EESRLH1266-133 2 H=5000
5\<;> } iﬂzz 254143510100 cylinder(M)d70x$55x620 SHEL(M)D70xD55x620 1 H=2500
6\‘1@ } o 254143510101 cylinder(M)®70x$55x670 SHEL(M)D70xD55x670 1 H=2700
7ﬁj ™1 254143510102 cylinder(M)d70xd55x745 SBEL(M)D70xD55x745 1 H=3000
8 254143510103 cylinder(M)®70x$55x820 SHEL(M)D70xD55x820 1 H=3300
%O B 254143510104 cylinder(M)®70x$55x870 SHEL(M)D70xD55x870 1 H=3500
1 254143510105 cylinder(M)®70x$55x920 SHEL(M)D70x®55x920 1 H=3700
19 254143510106 cylinder(M)®70x$55x995 SHEL(M)D70xD55x995 1 H=4000
?13 254143510107 cylinder(M)®70x®55x1070 SHEL(M)D70xD55x1070 1 H=4300
14 254143510108 cylinder(M)®70x®55x1120 SHEL(M)D70xD55x1120 1 H=4500
iﬁjg 254143510109  |cylinder(M)®70xd55x1245 SHEL(M)D70xD55x1245 1 H=5000
- 17 C 254198510004  |Seal kits (two stage full free middle (FH{HEBEE(ZRE EHHTH) 1
. 186513* Tj 2 1 A Dust ring 50x58x7/6.5 A Bl50x58x7/6.5 1
2 A Catch 50x60x3 # 7 50x60x3 1
3 A Seal ring 50x60x6 2 $Bl50x60x6 1
4 A Glide sleeve S[mE 1
5 A O ring D75X3.1 OB E +[EID75X3.1 1
6 A O ring D75X3.1 OB+ [EID70x3.1 1
7 A Bearing50x55x40 T 50x55%40 1
8 A Piston rod EEN 1
9 A Circlip W24 E 1
10 A Piston assembly BEEDR 1




2753985010324 F FEMET (= k42 B M) /Short lifting cylinder (two stage full free)
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F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
11 A Support ring 65x70x20 X A& 65x70x20 1
12 A Seal ring 70x60x6 FLAZ H B 70x60x6 1
13 A Valve cover WE 1
14 A O ring D15x2.4 OB E +ED15x2.4 1
15 A Valve plug (BT 1
16 A Catch =t 1
17 A Circlip 22(inport) R 220 O 8 ) 1
18 A Slide valve =157 1
19 A Spring2.3x15x48.5 ¥ EE2.3x15x48.5 1
20 A Cylinder EARY 1
21 A Spacer B 1
22 A Screw M5x5 B2£] M5x6 1
23 910200200123 Bolt GB5783-M16x35-8.8 12$£5783-M16x35-8.8 1
24 910400500010 SpringWasherGB93-16 HEHEGBI3-16 1
25 941100400001 Screw GB70.1-M8x20-8.8 12£] GB70.1-M8x20-8.8 2
26 910400500006 Washer GB93-8 HEHEGBI3-8 4
27 254143520056 Chain wheel bearing 5 1
28 940200500009 Chain wheel bearing 785208 %01 7%785208-00-D95xDA0X D4 1
29 910401300020 Circlip GB894.1-40 3% 14 4 Bl GB894.1-40 2
30 254143510050 Chain wheel weld FRERS 1
31 254143520072 Embrace hoop i 1
32 910400100006 Washer GB97.1-8-200HV B GRI7.1-8-200HV 2
33 910100300022 Bolt GB5783-M8x20-8.8 122 GB5783-M8x20-8.8 2
34 910900400013 LH1266 chain LH12664R = 5% 1
35 254143520070 Chain bolt m18x1.5x185.5 ENIESR 1
36 910600600019 Split pin 2.5x25 FF O £4GB91-2.5x25 2
37 254143520073 Pin ® x54.57.94 43 ®7.94x54.5 2
38 254143520071 Joint EimiEsL 1
39 910600600032 split pin3.2x40 FFO443.2x40 2
40 255044020158 Nut M18x1.5 BREIREM18x1.5 2
41 254143520070 Nut M18x1.5 IR EM18x1.5 2




2753985010324 F FEMET (= k42 B M) /Short lifting cylinder (two stage full free)

FE/NO YREB/SN Name &% BrE/QTY %%/ /Remark
42 910400500008 SpringWasherGB93-12 HEHEGBI3-12 1
43 910100400009 BoltGB5786-M12x1.25x25-8.8 1242 GB5786-M12x1.25x25-8.8 1
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2753985010337 &G (=< HH) / Lifting cylinder (two stage full free)
RT/SN Name &7 BE/QTY %k Remark

275343516001 cylinder®32x®40x1490 JHELO32xD40x1490 1 H=2500

275343516002 cylinder®32xd40x1590 SHELD32xP40x1590 1 H=2700

275343516003 cylinder®32x®40x1740 JHELO32xD40x1740 1 H=3000

275343516004 cylinder®32x®40x1890 JHELO32xD40x1890 1 H=3300

2% 275343516005 cylinder®32xd40x1990 SHELD32xD40x1990 1 H=3500

25@ A 275343516006 cylinder®32xd40x2090 SHELD32xD40x2090 1 H=3700

! / 275343516007 cylinder®32xd40x2290 SHELD32xD40x2290 1 H=4000

2 1 12 275343516008 cylinder®32xd40x2440 SRELD32xD40x2440 1 H=4300

3 i 13 275343516009 |cylinderd®32xd40x2540 SEEL032x040x2540 1 H=4500

14 % 275343516010 cylinder®32x®40x2815 JHELD32xD40x2815 1 H=5000

1% 1?‘, 275343517001 |cylinderd®32xd40x1490 SEELD32xD40x1490 1 H=2500

26 18 275343517002 |cylinderd®32xd40x1590 AL D32xDA0x1590 1 H=2700

§17 ?\19 275343517003 |cylinder®32xd40x1740 SHELD32xD40x1740 1 H=3000

18 275343517004 |cylinderd®32x40x1890 SHELO32xD40x1890 1 H=3300

19 /C 5 275343517005 |cylinder®32x®40x1990 SAAID32xD40x1990 1 H=3500

. 275343517006 cylinder®32xd40x2090 SHELD32xD40x2090 1 H=3700

” 275343517007 cylinder®32xd40x2290 SHELD32xD40x2290 1 H=4000

4\% 114 275343517008 cylinder®32xd40x2440 SHELD32xD40x2440 1 H=4300

_ 4 &, 275343517009 cylinder®32xd40x2540 SRELD32xD40x2540 1 H=4500

6 \% 275343517010 cylinder®32xd40x2815 SHELD32xP40x2815 1 H=5000
7 § 1 A Connecting rod EEEA 1
| B 2 A O ring 26x2.4 ORI EE +H[E 1
ﬂ 7 3 A Piston rod assembly EHRENSK 1
1 I 20 8 4 A Adjusting bushing BEE 2
”“@2 l ﬂg):g = 5 A Piston EEE p
1\§|? 11— } 6 A ScrewM4x6 R A Minm B R E] Max6 2
23\&\22 )\22 7 A Circlip 18 M2 EE 018 2
23 8 A Copper bushing fHE 2
9 A Spring FHES 2
10 A Buffer plunger LA EE 2
11 A Supporting ring45x15x2.5 XA 45x15x2.5 2




2753985010334 F-PEVHAL (— %42 HH) / Lifting cylinder (two stage full free)

o —

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
12 A LBH Dust ring 32x40x5/6.5 LBHEF A 2
13 A Catch 32x42x3 4R 32x42x3 2
14 A Seal ring 40x50x6 AT E 2
& 15 A Guide bushing SM@ME 2
24 16 A Catch 45x50x1.5 4/ 45x50x1.5 2
zsj A 17 A O ring 50x3.1 ORI HE 2
2 i / - 18 A Bearing3230 %3230 2
19 | " 19 A Cylinder EHRY 2
§ 13 . 14 20 A Anti-explosion valve PF3/8-M18x1.9 B /& 1 PF3/8-M18x1.5 1
g]g ]g 21 A Dowel pin10x26 B AL 5410x26 2
16 % 17 22 910400500008 Washer GB93-12 HEE B GBI3-12 2
%17 & 18 23 910100400009  |Bolt GB5786-M12x1.25x25-8.8  |###2GB5786-M12x1.25x25-8.8 2
= 18 ™19 24 910100400029  |Bolt GB5786-M16x1.5x40-8.8 12+2GB5786-M16x1.5x40-8.8 1
T9 25 910400500010 Washer GB93-16 HEHEGBI3-16 1
/C 26 A Plunger rod assembly BREFDA 1
T~
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2753985010345 B% K &3 (242 HH) /Pipeline and installation (secondary full freedom)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark

1 254128510001 Excessive steel pipe HENEIRS(24°) 1

2 910400100006 Washer GB97.1-8-200HV B GRI7.1-8-200HV 13

3 910400500006 Washer GB93-8 HEHEGBI3-8 7

4 910300500003 Nut GB889.1 M6-10 12 f$GB889.1-M6-10 2

5 910100300022 Blot GB5783-M8x20-8.8 122 GB5783-M8x20-8.8 7

6 910100300016 BoltGB5783-M6X50-8.8 122 GB5783-M6x50-8.8 2

7 941100100009 Screw M6X12-8.8 1RETM6x12-8.8 1

8 910400500005 Washer GB93-6 HEHEGBI3-6 2
254128510012 Groove welding(outer) L=705 5N SR EL=705 2 H=2500
254128510013 Groove welding(outer) L=805 5 SHEIRE1=805 2 H=2700
254128510014 Groove welding(outer) L=955 5 SHEIRE1=955 2 H=3000
254128510015 Groove welding(outer) L=1105 5N SEIEEL=1105 2 H=3300
0 254128510016 Groove welding(outer) L=1205 5 SEIEEL=1205 2 H=3500
254128510017 Groove welding(outer) L=1305 5 SERE1=1305 2 H=3700
g 254128510018  |Groove welding(outer) L=1505 |5} SHBIE&1=1505 2 H=4000
; 254128510019 Groove welding(outer) L=1655 5 SEIREL=1655 2 H=4300
fﬁf 254128510020 Groove welding(outer) L=1755 5N EEIREL=1755 2 H=4500
254128510021 Groove welding(outer) L=2030 5 SHEIRE1=2030 2 H=5000

10 910200200061 Screw GB70.1M8X40-8.8 12£] GB70.1-M8x40-8.8 2

11 910400500006 Washer GB93-8 HEHEGBI3-8 1

IR 255028520035  |Rubber pipe lump RER (B X) 2

o 13 255028520034 Pipe press fixedly piank RERBTE R 2
j 281229020021 Hydraulic hose assembly 10-L1650-|i#%& % & & 5%(1&)10-L1650-15C-60 2 H=2500
254130520004 Hydraulic hose assembly 10-L1745- /& & & & A(1&)10-L1795-15C-60° 2 H=2700
281229020022 Hydraulic hose assembly 10-L1900-|i%& & & 2 5%(1&)10-L1900-15C-60° 2 H=3000
30 255030520001 Hydraulic hose assembly 10-L2060-|i#& & & & 5% (1&)10-L2060-15C-60° 2 H=3300
14 255028520044 Hydraulic hose assembly 10-L2150- % & & & 5%(1&)10-L2150-15C-60° 2 H=3500
255028520018 Hydraulic hose assembly 10-L2270-i#%& & & & 5%(1&)10-L2270-15C-60° 2 H=3700
254130520009 Hydraulic hose assembly 10-L2470-i#%& & & & 5%(1&)10-L2470-15C-60° 2 H=4000
255031020010 Hydraulic hose assembly 10-L2590- % & & & 5% (1&)10-L2590-15C-60° 2 H=4300
263028520009 Hydraulic hose assembly 10-L2690-|i#& & & 2 5% (1&)10-L2690-15C-60° 2 H=4500




2753985010345 B% K &3 (242 HH) /Pipeline and installation (secondary full freedom)

FF2/NO 4RH3/SN Name 2% BeR/QTY  %VE/Remark

14 281229020023 Hydraulic hose assembly 10-L2975- & & & & A{(1&)10-L2975-15C-60° 2 H=5000
254128520031 Hydraulic hose assembly 10-L2350-i#& & & 2 5% (1&)10-L2350-15C-60° 2 H=2500
254128520031 Hydraulic hose assembly 10-L2350-i#%& & & & 5% (1&)10-L2350-15C-60° 2 H=2700
254128520052 Hydraulic hose assembly 10-L2650-i#& & & 2 5% (1&)10-L2650-15C-60° 2 H=3000
254128520052 Hydraulic hose assembly 10-L2650-i#& & & 2 5% (1&)10-L2650-15C-60° 2 H=3300

s 254128520035 Hydraulic hose assembly 10-1.2850-i& & & & A%(IE)10-L2850-1SC-60° 2 H=3500
254128520035 Hydraulic hose assembly 10-1.2850-i& & & &L A%(IE)10-L2850-1SC-60° 2 H=3700
254128520037 Hydraulic hose assembly 10-1.3150- ;&% & A%(E)10-L3150-1SC-60° 2 H=4000
254128520037 Hydraulic hose assembly 10-1.3150-i& &% & A%(E)10-L3150-1SC-60° 2 H=4300
254128520039 Hydraulic hose assembly 10-1.3250-i& & & & A%(E)10-L3250-1SC-60° 2 H=4500
254128520040 Hydraulic hose assembly 10-1.3500-i& &% & A%(IE)10-L3500-1SC-60° 2 H=5000

16 910300500006 Nut GB889.1-M12-10 1% FGB889.1-M12-10 1

17 910400100008 Washer GB97.1-12-200HV T B GBI7.1-12-200HV 1

18 255030520021 pulley®110x27 B D110x27 (1) 4

19 910400200005 Washer GB96.1-12-200HV KE[EGB96.1-12-200HV 2

20 255030520022 Bush®20x®d13x56 T ED20xD13x56 2

21 910100100058 Blot GB5782-M12x100-8.8 $2$2GB5782-M12x100-8.8 1

22 251128520059 Pulley frame BRZR 1

23 910200200057 Bolt M8x20 1RE] M8x20 2

24 910400500006 Spring washer gb93-8 HEHEGBI3-8 2

25 254143520056 Axle ®40x91 HHD40x91 1

26 910100300069 Bolt M16x35 1R£] M16x35 1

27 254143510050 sprocket seat welded PR ERES 1
254128520043 Hydraulic hose assembly(90°)10-L1]i%& & & /&1/%(90°)10-L1900-1SC-60° 2 H=2500
254128520055 Hydraulic hose assembly(90°)10-L2|i%& & & /2./%(90°)10-L2000-15C-60° 2 H=2700
254128520051 Hydraulic hose assembly(90°)10-L2|i%& & & /&1 A%(90°)10-L2150-15C-60° 2 H=3000

28 254128520056 Hydraulic hose assembly(90°)10-L2]i%& & & /2. /%(90°)10-L2300-15SC-60° 2 H=3300
252027520002 Hydraulic hose assembly(90°)10-L2}i%& & & /2. /%(90°)10-L2400-1SC-60° 2 H=3500
284023520003 Hydraulic hose assembly(90°)10-L2]i%& & & /&./%(90°)10-L2500-1SC-60° 2 H=3700
254128520054 Hydraulic hose assembly(90°)10-L2|i%& & & /&./%(90°)10-L2700-1SC-60° 2 H=4000

29 254128510002 Groove welding (inner)L=515 RNSEREL=515 2 H=2500




2753985010345 B% K &3 (242 HH) /Pipeline and installation (secondary full freedom)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
254128510003 Groove welding (inner)L=565 RSERE1=565 2 H=2700
254128510004 Groove welding (inner)L=640 RSERE1=640 2 H=3000

- 254128510005 Groove welding (inner)L=715 RNSEREL=715 2 H=3300
254128510006 Groove welding (inner)L=765 RNSEREL=765 2 H=3500
254128510007 Groove welding (inner)L=815 RNSEERE1=815 2 H=3700
254128510008 Groove welding (inner)L=890 RSERE1=890 2 H=4000

30 255029020024 Splice 8-2xM16x1.5-60° 3L (B{EE)8-2xM16x1.5-60° 4




275398501035[ ]38 (=KL HHMH) /Mast (three stage full free)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 910401300016 Shaft elastic ring GB894.1-30 PR 58 M 4B GB894.1-30 8
2 940200399011 Compound roller ® 78.8-® 79.1-ran| & &A% 1078.8-©79.1-range=45.3 8
275344512001 Inner mast 4000 R 1Z2RIE 54000 1 H=4000
275344512002 Inner mast 4350 A2 54350 1 H=4350
275344512003 Inner mast 4500 R 1Z2RIEE4500 1 H=4500
3 275344512004 Inner mast 4800 R 1Z2RIE 54800 1 H=4800
275344512005 Inner mast 5000 A 1ZRIEE5000 1 H=5000
275344512006 Inner mast 5500 A 12RIEE5500 1 H=5500
i 275344512007 Inner mast 6000 M 1Z2RIEE6000 1 H=6000
e . 275344513001 Middle mast 4000 HhiT1Z2IE 54000 1 H=4000
E 275344513002 Middle mast 4350 thi 7] 2218 & 4350 1 H=4350
i 275344513003 Middle mast 4500 132854500 1 H=4500
3 4 275344513004 Middle mast 4800 122854800 1 H=4800
1 275344513005 Middle mast 5000 Hi1ZRIEE5000 1 H=5000
% 275344513006 Middle mast 5500 128 & 5500 1 H=5500
275344513007 Middle mast 6000 128 E6000 1 H=6000
5 910100300035 Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 4
¢ 6 910400500007 Washer GB93-10 HEHEGBI3-10 4
F 7 910400100007 Washer GB97.1-10-200HV T # B GB97.1-10-200HV 4
£ 8 253520510005 Axle ®30x82 B H#D30x82 2
?@;& 275344511001 Outer mast 4000 #7122 S 4000 1 H=4000
@ 275344511002 Outer mast 4350 SMTI1ZES 4350 1 H=4350
)61&2 3 2| 275344511003 |Outer mast 4500 5HTIZRIF S 4500 1 H=4500
k\ﬁ&z 4 9 275344511004  |Outer mast 4800 SMIZRIFE 4800 1 H=4800
1 275344511005 Outer mast 5000 S} 1212 55000 1 H=5000
275344511006 Outer mast 5500 S 71ZE S 5500 1 H=5500
275344511007 Outer mast 6000 S 71ZE S 6000 2 H=6000




275398501036 53 X Z8(= 4R 2= B H) /Fork carrier (three stage full free)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 275340511001 Block shelf soldering(980x990) HBRZRS (1 980x990) 1
2 910400100009 Flat washer GB97.1-14-200HV S EGB97.1-14-200HV 8
3 910400500009 Spring washer GB93-14 HEREGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 122 GB5783-M14x30-8.8 8
5 910401300018 Shaft elastic ring GB894.1-35 PR 58 M 4B GB894.1-35 4
6 940200300007 Compound roller ® 78.3-range 45.3| & &R ¥ 178.3-range=45.3-49.3 4
7 275338011001 Fork frame welding (three-stage full] 52 X 2RI & (Z R =B HI12R) 1




275398501037 | JZEEH & B (= K2 B H)/Mast lifting pipeline (three stage full free lift)

o
7
I
=
I T~5

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
7 275344529015 Hydraulic hose assembly 12-L2640- & & & & 5 (1) 12-12640-25C-60° 1 H=4000
7 254144520041 Hydraulic hose assembly 12-L2900-|i#& & & 2 5% (1&)12-L2900-25C-60° 1 H=4350
7 281244519102 Hydraulic hose assembly 12-L2980-| % & & 2 5 (1) 12-L2980-25C-60° 1 H=4500
7 271544529501 Hydraulic hose assembly 12-L3180-|i#& & & & A(1&)12-L3180-25C-60° 1 H=4800
7 275344529016 Hydraulic hose assembly 12-L3280-|i#%& & & & 5 (1 )12-13280-25C-60° 1 H=5000
7 275344529017 Hydraulic hose assembly 12-L3680-|i#& & & & 5% (1 )12-L3680-25C-60° 1 H=5500
7 271544529505 Hydraulic hose assembly 12-L4090-|i#& £ & & 51 )12-L4090-25C-60° 1 H=6000
8 255044520132 Tubing clamps ME X 4
9 910400500005 Spring washer gb93-6 HEHEGBI3-6 6
10 910200200035 Screw GB70.1 M6x16-8.8 12£] GB70.1-M6x16-8.8 4
11 A PE Supple piped®10x®d13 PERE D10xD13 3
12 255044020118 Connector (tee) EL(=a8) 1
13 A O - inner 19x2.65 O [Bl-M19x2.65 3
14 275344519001 Medium cylinder transition steel pipd P EIENE RS 1
15 910400100006 The flat washer GB97.1-8-200 hv | [EGB97.1-8-200HV 3
16 910400500006 Spring washer gb93-8 HEHEGBI3-8 3
17 910100300023 Bolt GB5783 M8x25-8.8 122 GB5783-M8x25-8.8 3
18 255043520022 Connector (lock bend) 12-m27x2-m]#E3k ( BIEE ) 12-M27x2-M22x1. 1
19 275344529004 Hydraulic pipe assembly (straight) 1|:& & & 6% (1E)12-1310-25C-60° 1
20 254144020038 Connector (tee) #EL(=a8) 1
21 275344529001 Hydraulic pipe assembly (straight) 1|i&/& & /2 A(1E°)10-L650-25C-24° 1
22 255044520069 Hydraulic pipe assembly (90) 15-L1{/&E& .6%(90°)15-L1050-25C-60° 1
23 275044010057 The speed limit valve XSF - F16L - {BR:&EBXSF-F16L-30 1
24 254144510022 Tee welded =ERE 1
25 255044020042 clamp EMR 4
26 921600400001 4 x250 tie L5 4x250 6
27 255044020043 Clamp 13 513 6
28 255030520021 Pulley ® x27 110 (single slot) B D110x27 (1) 1
29 255044520081 Bushings (shoulder) ® ® 13 x 20 x2| F1 E(#5/8)©20xD13x28 1
30 910400200005 big washer GB96.1-12-200HV KB B GB96.1-12-200HV 1
31 910400500008 Spring washer gb93-12 HEHEGBI3-12 1




275398501037 | JZEEH & B (= K2 B H)/Mast lifting pipeline (three stage full free lift)

FE/NO

#miL/SN

Name

i1

KB /QTY

1% /Remark

32

910100300054

Bolt GB5783 M12x50-8.8

B2 2 GB5783-M12x50-8.8

1

&

i)

M
%iw
L %
ST
-




275398501038 K& KL (= 2R 2 B H) /Short lifting cylinder (three stage full free)

FFE/NO {RTB/SN Name & BB/QTY %k /Remark

A 275344515001 Lifting chain LH1223-63 R FHESRLH1223-63 2 H=4000

A 275244515003 Lifting chain LH1223-65 HEFHESRLH1223-65 2 H=4350

A 275344515002 Lifting chain LH1223-69 HEEFHESRLH1223-69 2 H=4500

A 275244515005 Lifting chain LH1223-71 EEFPESRIH1223-71 2 H=4800

A 275344515003 Lifting chain LH1223-75 R FHESRLH1223-75 2 H=5000

A 275344515004 Lifting chain LH1223-79 EEFHESRLHL1223-79 2 H=5500

A 275344515005 Lifting chain LH1223-85 HEFHESRIH1223-85 2 H=6000

B 275344518001 Short lifting cylinder H=4000 SHEL(M)(H=4000) 1 H=4000

B 275344518002 Short lifting cylinder H=4300 SHEL(M)(H=4350) 1 H=4350

B 275344518003 Short lifting cylinder H=4500 SHEL(M)(H=4500) 1 H=4500

B 275344518004 Short lifting cylinder H=4800 SHEL(M)(H=4800) 1 H=4800

B 275344518005 Short lifting cylinder H=5000 SHEL(M)(H=5000) 1 H=5000

B 275344518006 Short lifting cylinder H=5500 SHEL(M)(H=5500) 1 H=5500

B 275344518007 Short lifting cylinder H=6000 SHEL(M)(H=6000) 1 H=6000
8 A Dust ring 50x58x7/6.5 22 FEl50x58x7/6.5 1
9 A Catch 50x60x3 4 A 50x60x3 1
10 A Seal ring 50x60x6 2 $Bl50x60x6 1
11 A Glide sleeve SaE 1
12 A O ring D75X3.1 OB EE +[EID75X3.1 1
13 A O ring D75X3.1 OB+ [EID70x3.1 1
14 A Bearing50x55x40 M 50x55%40 1
15 A HSG Piston rod HSG/EEM 1
16 A Circlip W24 E 1
17 A Piston assembly BEEDR 1
— 18 A Support ring 65x70x20 X A& 65x70x20 1
T 19 A Seal ring 70x60x6 FLR H B 70x60x6 1
EQ“ W'L’ 20 A Valve cover WE 1
1 2 21 A O ring D15x2.4 OB E +ED15x2.4 1
22 A Valve plug (BT 1
23 A Catch HhR 1
24 A Circlip 22(inport) R 220 O 8 ) 1




275398501038 4FFEMEL (Z%4 HH) /Short lifting cylinder (three stage full free)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
25 A Slide valve =157 1
26 A Spring2.3x15x48.5 S8 EE2.3x15x48.5 1
27 A Cylinder EHRY 1
28 A Spacer B 1
8 29 A Screw M5x5 P24 M5x6 1
@ 30 910600600019 [Split pin 2.5x25 FF O £5GB91-2.5x25 2
=) 1 0/$ — 31 910900400013 LH1266 chain LH1266#R = 55 2
== 32 254143520073 Pin ® x54.57.94 43 ®7.94x54.5 2
1 g = 33 254143520070  |Joint ENIESR 2
12/CP i 23ﬂ29 34 910600600032 [split pin3.2x40 FFO443.2x40 2
13/? i 35 255044020158 Nut M18x1.5 IREIRAM18x1.5 2
1 4/%1I 36 254143520070  |Nut M18x1.5 IR EM18x1.5 2
15 37 254143520071 Joint EimiEsL 1
T 18 38 275243520072 Hydro cylinder fixed loop SMELE S 2
39 941100400001 Bolt M8x20-8.8 1247 M8x20-8.8 2
7 40 910400500006  |Spring Washer GB93-8 HEHEGBI3-8 2
| 18 41 910300100006  |Bolt GB6170-M8-10 12 fGB6170-M8-10 1
?%/19 42 910400500008  |SpringWasherGB93-12 BWEHEGBI3-12 1
20 43 910100400009  [BoltGB5786-M12x1.25x25-8.8 #2412 GB5786-M12x1.25x25-8.8 1
21
27
SRR
- L X
K42 5 EP‘E )
43




275398501039 BFHEL (=4 HH) /Lifting cylinder(three stage full free)
F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
275344514001 Lifting chain LH1044T-101 REFHEESR(BH4)LH1044-101 2 H=4000
275344514002 Lifting chain LH1044T-111 REFHEESR (B LH1044-111 2 H=4350
275344514003 Lifting chain LH1044T-113 REFHEESR(BHF)LH1044-113 2 H=4500
A 275344514004 Lifting chain LH1044T-119 REFHEESR (M4 )LH1044-119 2 H=4800
275344514005 Lifting chain LH1044T-123 REFHEESR (Bt LH1044-123 2 H=5000
275344514006 Lifting chain LH1044T-135 REFHEESR (Bt LH1044-135 2 H=5500
275344514007 Lifting chain LH1044T-147 REFHEESR (M4 )LH1044-137 2 H=6000
A 275344517001 Right lifting cylinder H=4000 SHEL(R)(H=4000) 2 H=4000
=1 275344517002 |Right lifting cylinder H=4300 SEIEL(R)(H=4350) 2 H=4350
=3 275344517003 Right lifting cylinder H=4500 SBEL(R)(H=4500) 2 H=4500
1L é\?)l B 275344517004 Right lifting cylinder H=4800 SHEL(R)(H=4800) 2 H=4800
+\32 275344517005 Right lifting cylinder H=5000 SBEL(R)(H=5000) 2 H=5000
d,-;\% 275344517006 Right lifting cylinder H=5500 SHEL(R)(H=5500) 2 H=5500
IB\ Jﬁ 275344517007 Right lifting cylinder H=6000 SHEL(R)(H=6000) 2 H=6000
L T3 275344516001 Left lifting cylinder H=4000 SHEL(L)(H=4000) 2 H=4000
1 L 275344516002 Left lifting cylinder H=4350 SHEL(L)(H=4350) 2 H=4350
31 275344516003 Left lifting cylinder H=4500 SHEL(L)(H=4500) 2 H=4500
929 D C 275344516004 Left lifting cylinder H=4800 SHEL(L)(H=4800) 2 H=4800
e %2 TT 43%22 275344516005 Left lifting cylinder H=5000 SHEL(L)(H=5000) 2 H=5000
9 eL-*ZQ 275344516006 Left lifting cylinder H=5500 SHEL(L)(H=5500) 2 H=5500
L 2 Ele] 275344516007 Left lifting cylinder H=6000 SHEL(L)(H=6000) 2 H=6000
v B/C %ﬁ ng ) 254198510003 |Seal kits(three stage full free lifting 5t BB (= B2 BEEA )| |
ﬁ b 1 254144020060 Hoop(inner) Uiz 8%R42 057 2
2 254144020061 Hoop(outer) e 2
3 910400500006 Washer GB93-8 HEHEGBI3-8 4
4 910300100006 Bolt GB5783 M10x30-8.8 12 fGB6170-M8-10 4
5 910400100008 Washer GB97.1-12-200HV B GRI7.1-12-200HV 2
6 910400500008 Washer GB93-12 HEHEGBI3-12 4
7 910100400009 Bolt GB5786-M12x1.25x25-8.8 122 GB5786-M12x1.25x25-8.8 2
8 910100300053 Bolt GB5783-M12x45-8.8 122 GB5783-M12x45-8.8 2
9 910401300020 Circlip GB894.1-40 e P 3% 14 4 Bl GB894.1-40 2




275398501039 AL (Z=%K4LEHMH) /Lifting cylinder (three stage full free)

F5/NO 4RH3/SN Name 3 BE/QTY & iE/Remark

10 940200500016 Chain wheel bearing CG30B1-11-®{ 5% H7#CG30B1-11-085xD30x27.| 2

11 910900400010 LH1234 chain R 5EGB6074-LH1234 1

12 910600600047 Split pin 2x30 FFO£HGB91-2x30 4

13 251044020077 Chain pin LH1223 PSR HLH1223 2

14 251044020077 Pin ® x24 7.94 fHiM®7.94x24 2

15 254144020064 Chain bolt M16x1.5-140.5 FERIZHM16x1.5-140.5 2

16 252044020121 Chain bolt M16x1.5-178 FERIZHEM16x1.5x178 2

@( o 10 17 254144020065 Chafn bolt M16x1.5-80 'i?’é?—?%@%T%Mlle.S—SO 2

A 17 251244020101 Chain bolt M16x1.5-85 FERIZHEM16x1.5x85 2

s 'i 8\@71‘4U 18 A Piston rod EET 1

Jk,‘i 6 é 19 A Adjusting bushing 35.5x44xL1 TEELE35.5x44xL1 1

= Ll 20 A Circlip W24 E 1

I 9 Lx i 21 A 41 x45x8 bearing ring XA 41x45x8 1

éax, 22 A Seal ring 45x35x6 LAZHE 1

b 23 A 35 x45x3 block slice 4/ 35x45x3 1

4L 24 A Piston EE 1

25 A Copper bushing fRE 1

AL 26 A Circlip M2 358 1

C : 27 A Buffer ring 2R 1

L B 9 28 A Anti-explosion valve BHIRIR 1

BN L) BiC | A T 29 A Dust rin A EBIDH35X43X6.5 1
7 1 28% A - TEhE '

E 30 A Seal ring A2 £ B35X45X6 1

31 A Guide bushing SM[ME 1

32 A O seal ring OB+ 1

33 A Bearing 3530 %3530 1

34 A Cylinder EARY 1




275398501040 MiINERE (=REEH ) /pipeline installation (three stage full free)

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
1 255028520015 Hydraulic hose assembly10-L1740-1/& & & & A5(1&)10-L1770-15C-60° 2
2 255028510022 Excessive pipe welding HENE 2
3 281227511004 Hydraulic hose assembly 10-L4500-i%& & & 2 5% (1&)10-L4500-15C-60° 4 H=4000
3 275331020701 Hydraulic hose assembly 10-L4770- /& & & & (1&)10-L4770-15C-60° 4 H=4350
3 256028020004 Hydraulic hose assembly 10-L4850-i#%& & & 2 5% (1&)10-L4850-15C-60° 4 H=4500
3 255028520064 Hydraulic hose assembly 10-L5075- & & & & 5 (1&)10-L5075-15C-60° 4 H=4800
3 275331020702 Hydraulic hose assembly 10-L5295- & £ & & 5 (1&)10-L5295-15C-60° 4 H=5000
3 275331020703 Hydraulic hose assembly 10-L5825- & & & & 5% (1&)10-L5825-15C-60° 4 H=5500
3 275331020704 Hydraulic hose assembly 10-L6325- & & & & A%(1&)10-L6325-15C-60° 4 H=6000
4 275330520001 Block chain plate e 1
5 255030520020 pulley®120x42 B D120x42(NFE) 2
6 255030520023 Bush 1 HEL 2
7 275230529002 Screw 1 LEA S| 1
8 910400100008 WasherGB97.1-12-200HV B GRI7.1-12-200HV 4
9 255028520009 Hydraulic hose assembly10-L1280-1:%& & & & A (1&)10-L1280-15C-60° 2
10 910300500006 Nut GB889.1-M12-10 12 fGB889.1-M12-10 2
11 910200200060 ScrewGB70.1-M8x35-8.8 12£] GB70.1-M8x35-8.8 16
12 910400500006 WasherGB93-8 HEHEGBI3-8 16
13 910400100006 Washer GB97.1-8-200HV B GRI7.1-8-200HV 7
14 255028520035 Rubber pipe lump REM(ER) 2
15 255028520034 Pipe press fixedly piank RERBTE R 4
16 255029020024 Splic 8-2xM16x1.5-60%d 3L (BIEE)8-2xM16x1.5-60%d 4




275398501041 {FIF1HEL/Tilted cylinder

FFE/NO {RTB/SN Name & BB/QTY %k /Remark

A 275320511001 cylinder(TL)®63xd30x46.5 JHEL(TL)®63xD30x46.5 1

275320511002 cylinder(TR)®63x$30x46.5 JHIEL(TR)D63xD30x46.5 1
1 A Grease mouth M10X1 BRI EEEM10X1 1
2 A Earring B 1
3 A Bearing GE 30 X TIHE30 1
4 A Cir clip 47 HE47 1
5 A Nut M14 IREM14 1
6 A Washer 14 BE14 1
7 A Bolt M14x55 IRHEM14x55 1
8 A Piston EE 1
9 A seal ring 60x70x6 LA 1
10 A Support ring D65x70x20 XA 1
11 A Dust ring 30x38x5X6.5 RN 1
12 A Cir clip 52 HEs2 1
13 A Cir clip HE 1
14 A Catch 32x48x3 4R 32x48x3 1
15 A U seal ring48x30x10 VR HE 1
16 A Guide sleeve SM@ME 1
17 A O seal ring 70x3.1 OB+ 1
18 A Bearing 32x36x25 NS HHF32x36X25 1
19 A Cylinder barrel assembly FANE Ry 1
20 A Bearing 30x34x38 NS HHFE30x34x38 1
B 254198510006 Seal kits (tilted cylinder) FiHEEa (A 1




275398501042 E22% % 5t /Electrical system

FFE/NO {RTB/SN Name & BB/QTY %k /Remark
1 920200300009 Microswitch RV-166-1C25 W FRRV-166-1C25 1
2 910400100003 Flat washer GB97.1-4-200HV SEREGB97.1-4-200HV 2
3 920200800013 Combined switch JK361B-1003 HEFRIK361B-1003 1
4 910200500038 Screw GB818-M5x12-4.8 1251 GB818-M5x12-4.8 4
5 910400500004  |Spring washer GB93-5 HEHEGBI3-5 8
6 910400100004 Flat washer GB97.1-5-200HV SEREGB97.1-5-200HV 8
7 922000100066 Light FLDD-9Z-FX YTFLDD-9Z-FX 2
8 922000100052 Light FLDJ-QXD-001 TFLDJ-QXD-001 2
. 9 920200200031 Key switch PRI R(— R ER) 1
@J QY . 10 920500100001 Horn 125-DC24V B\ 125-DC24V 1
. o | o %9 11 910400100005 Flat washer GB97.1-6-200HV SEREGB97.1-6-200HV 1
P = 12 910400500005  |Spring washer GB93-6 HEHBEGBI3-6 1
™ |'/ o ' 13 910200500051 Screw GB818-M6x12-4.8 1251 GB818-M6x12-4.8 1
,/_,Qﬁl q 14 920200300004 Microswitch RZ-15GQ22-B3 WA RRZ-15GQ22-B3 3
lf' ,‘L&J 19 921100100011 Instrument 3501-12-80V {X%3501-12-80V 1 Curtis-SE
t 15 921100100063 Indicator 3401T-12-96V {XF3401T-12-96V 1 Curtis-F
921100100045 Indicator IDD-E-35CD17B {%#|DD-E-35CD17B 1 Inmotion
16 921900100001 Converter DC48V to 24V iR DCA48VER24V 1
17 921900100004 Converter DC24V to 5V B ihEEDC24VEE5V 4
18 920200100020 Emergency switch LAY39-01MJ-RC| 2% H < LAY39-01MJ-RC 1
275233010001  |Body harness (Curtis-3R16N) ZEB %R (Curtis-3R16N) 1 Curtis-SE
19 275233010014 Body harness ((Curtis-F-3R16NC) |4 & 285 (Curtis-F £ %1-3R16NC) 1 Curtis-F
275233010011 Body harness ((Inmotion-3R16N) |4 & £8 & (Inmotion-3R16N) 1 Inmotion
921000200067 Charger SN48V55A 75 HL 25 SN48V55A (I H1) 1 1% 350/400Ah
921000200068 Charger SN48V55A 75 HL 25 SN48V55A (. 54/ R ) 1 #1%350/400Ah
20 921000200071 Charger SN48V55A 75 HL 25 SN48V55A () 1 #1%350/400Ah
921000200565 Charger SN48V55A(3P 220V) 75 HL 28 SN48V55A (3 L =#H220V| 1 1% 350/400Ah
921000200072 Charger SN48V55A(3P 480V) 7% L #$SN48V55A (£ 2L =1H480V) 1 1% 350/400Ah
921000200801 Charger SN48V20A FE HL 25 SN48V20A(F30110V) 1 FITE B BR HLt
21 275233010008 |Total power cord bundle EER&R 1
22 910400500005  |Spring washer GB93-6 HEHBEGBI3-6 4




275398501042 E22% % 5t /Electrical system

FF2/NO 4RH3/SN Name 2% BeR/QTY  %VE/Remark

275233010009 [Control assembly (Curtis-3R16N) |EB1Z2H 44 (Curtis-3R16N) 1 Curtis-SE

23 275333010001  |Control assembly (Curtis-F-3R16N( i {741 #f(Curtis-F £ 51)-3R16NC) 1 Curtis-F
275233010010  [Control assembly ((Inmotion-3R16N] 4% 2H 4 (Inmotion-3R16N) 1 Inmotion

24 275233010005 Cable-U2-35-6-8-2400 #£45-U2-35-6-8-2400 1

25 275233010006 Cable-V2-35-6-8-2400 £ 45-V2-35-6-8-2400 1

26 275233010007 Cable -W2-35-6-8-2400 £545-W2-35-6-8-2400 1

27 275233010002 Cable-U1-35-6-8-600 £545-U1-35-6-8-600 1

28 275233010003 Cable-V1-35-6-8-540 £545-Vv1-35-6-8-540 1

29 275233010004 Cable -W1-35-6-8-450 £ 45-W1-35-6-8-450 1

30 920201000002 Foot switch JK231 BNEEFF X IK231 1

31 922000100003 Lamp PDL-LXHW-2 XTPDL-LXHW-2 2

32 922000100004 Lamp PDL-LXJD-01Y XTPDL-LXJD-01Y 1

33 255033510001 Rear handle switch BEFFX 1

34 921700100005 Accelerator FZ3-532-133 fNIEZFFZ3-532-133 1 Curtis
921700100015  |Accelerator JCTH2-5L fni#E#5JCTH2-5L 1 Inmotion

ke
]

e

IR




2753985010438 140 {4 (CURTIS)/Electronic control element (Cutris)

FFE/NO {RTB/SN Name & BB/QTY %k /Remark

1 920500100002 Horn buzzer DJB-24B i W\ &N 28D JB—24B |

2 920100400008 Fuse box BX2081X LRI 22 FBX2081X 1

3 920700100005 Contactor DC48C-SW200-262 B fih#5DC48C-SW200-262 1

4 921400100043 Controller 1232SE-5321 i 28 1232SE-5321 1 Trac Curtis-SE
921400100156 Controller AC-F4-A-48-375-001 21 2$AC-F4-A-48-375-001 1 Trac Curtis-F

s 921400100055 Controller 1232E-5221 i 28 1232E-5221 1 Pump Curtis-SE
921400100155 Controller AC-F2-A-48-240-001 21 2$AC-F2-A-48-240-001 1 Pump Curtis-F

6 920800100002 Relay DC24V-HFV4 4k HHL 28 DC24V-HFV4 1

7 920100100014 Fuse 500A (ceramic) LRI 22500A (F &) 1

8 920100400002 |Fuse seat SYY {RIG 22 FESYY 1

9 922000100005 Lamp SG252-24V £TSG252-24V 1




275398501044 E8 5% 1% 23 S Al /Power connector assembly

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark

| 920400100014 Batteryconnecting cable REMA9501 ##1&{4-REMA95017-01 1 Plumbic acid/#2
920400100022 Batteryconnecting cable REMA9501 ## 15 {4-REMA95016-32 1 LI/

5 920400100011 Batteryconnecting cable REMA9504 15 {4-REMA95044-01 1 Plumbic acid/#2
920400100021 Batteryconnecting cable REMA9504 & 1&4REMA95043-39 1 LI/
910400100005  |Washer GB97.1-6-200HV T # B GB97.1-6-200HV 4

4 910400500005 Washer GB93-6 HEHEGBI3-6 4
910200200046 Screw GB70.1-M6x60-8.8 12£] GB70.1-M6x60-8.8 4




275398501045 Eith/Power connector assembly

F5/NO YREB/SN Name 3 BE/QTY & iE/Remark
| 275237010006 Lead-Acid Battery 48V350Ah B8 5| B8 148V-5VBS350( & R K) 1
275237010002 Lead-Acid Battery 48V400Ah B8 5| B8 148V-5VBS400( £ R K) 1




275398501046 17T i 224 (H 3X) /Sign installation(Chinese)

3

NOBELELFT)

FE/NO YRID/SN Name 2% BCR/QTY #%/Remark
A 275247001001 Label assembly (Chinese) R AL (R XX) 1 A&/ Inc.1-16
1 255047020003 Instructions for use of forklift X EERIA 1
2 255047020007 Battery maintenance tips EHMRFRT 1
3 255047020022 NOBLELIFT(495x70) NOBLELIFT(495x70) 1
4 255047020011 Lifting label BRI 1
5 255047020004 Hydraulic oil label bRk 1
6 275247020001 Product model identification i SHRIR 1
7 255047020014 Squeeze label BFARG 1
8 255047020008 No lifting sign ZIFERRR 1
9 255047020012 Safety belt label REHIRG 1
10 255047020009 No Climbing #ir2e 1
11 532647020000 Safety label REIRG 1
12 255047020019 Whole vehicle hoisting BEmRK 1
13 255047020006 Opening label of battery box cover |EBtFEEFH BIRML 1
14 255047020020 Anti-roll safety sign 1 P& Z = HRIR1 1
15 255047020010 Prompt label IR 1
16 255047020013 No Seaters EJT PN 1




275398501047 1T h# 2 4% (HE 3X) /Sign installation

FE/NO YRID/SN Name 2% BCR/QTY #%/Remark
A 275247001002 Labeling Assembly ARG AR (FEXX) 1 A&/ Inc.1-16
1 251047020019 Battery maintenance tips EHMRFRT 1
2 255047020022 NOBLELIFT 495x70) NOBLELIFT(495x70) 1
3 255047020011 Hoisting label BRI 1
4 255047020004 Hydraulic oil label bRk 1
5 275247020001 Product model identification i SHRIR 1
6 255047020014 Squeezing sticker BF Ry 1
7 255047020008 No liting mark ZIFERRR 1
8 255047020012 Seat belt sticker REHIRG 1
9 255047020009 No climbing #ib2e 1
10 532647020000 Safety label R 1
11 255047020019 Whole car hoisting BEmRK 1
12 255047020006 Battery case cover open label BBt FE T T E ARG 1
13 255047020020 Anti-rollover safety marking 1 P& Z = HRIR1 1
14 255047020010 Prompt sticker IR 1
15 255047020013 Forbidden seat holder EJT PN 1
16 255047020021 Anti-rollover safety marking 2 FEIENZ £ HRIR2 1




275398501048 ##E & % () /Data nameplate(Chinese)

FE/NO YRID/SN Name 2% BCR/QTY #%/Remark
1 275247520001 Nameplate PP X) 1
2 910500600002 Rivet GB827-3x10 €T GB827-3x10 1
3 255047520004 Side shift weight loss sticker M E ARG 1
4 275247520003 Load curve (sticker) B far B 26 (MG AX) 1




275398501049 ¥ 58 h# (#2 30)/Data nameplate

R E/NO YRTB/SN Name 27 WrE/QTY  %&:/Remark
1 275247520002 Nameplate EERR(EX) 1
2 910500600002 Rivet GB827-3x10 #1£] GB827-3x10 1
3 255047520004 Side shift weight loss sticker M E ARG 1
4 275247520004 Load curve (sticker) far R 25 (MG 4E) 1




